woron s FCC Test Report Report No. : FR701819-02B

Test Mode : Mode 9
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

7 Level (dBuVim} Date: 2007-11-09 Time: 01:33:37
FCC CLASS-B
-pdB
e ]
L |—l
G
4 5
" 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
DOWER : 120vVac/60Hz
MODEL :FR 701819
MOME :1la Tx Chlab;5825MHz
Data Rate:9
Ower Limit Peadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dB dBul/m dBuly dE /m dE dE CIm deg
1y 285300 36S6FT =3.E3 400000 51828 (LE.RL 0.35 E5_E7 100 157 Peak |
z 273,540 3R.9% -2.01 4&6.00 Ez2Z.08 1Z.4E Z.14 z7.5E5 e —-—— Peak
3 Z90.010 32.01 -£.39% 46.00 S5Z2. 086 12 36 .21 27.62 i -—— Peak
4 383300 E28.30 -17.70 4&6.00 38.78 1518 Z.52 zg.8 = —-—— Peak
= E65.400 Z26.74 -19.26 46.00 32.34 Z0.08 3.45 29,10 === -—— Peak
& 260100 31.31 —-22.6% E4.00 30.397 ZE5.04 3.93 E&.68 S SmfriPaaly
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woron s FCC Test Report Report No. : FR701819-02B
?Leuel {dBuVim} Date: 2007-11-09 Time: 03:11:15
4
o
FCC CLASS-B
-GdB
59 5 £ 8 FCC CLASS-B-AV
10 14 -6dB
]
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£203 HORIZONTALL
EUT :HN/EB
FOWELR :1Z0Vac/c0H=
MODEL CFR 7015812
MOME :1lla Tx_Chleb;E2ZEMHz
Data Bate:3
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=s=s Factor Paos Po=s Remark
MH=z dBuW/m dE dBul/m dBEuy dE fm dE dE =i} degy
1 1100 000 44 &6 -29.34 2400 EzZ_32 24 27 .34 324_EFg6 100 0 Peal
z £347 000 EZ_.70 -Z1.80 74.00 4676 33 60 £.00 2418 100 0 Peak
] L34z 000 39 52 -14.48 L5400 34.08 33.60 .00 32416 100 2 Awerage
4 ¥ £3ZL. 000 l03_€5 a7.57 34.00 £.02 34.04 100 0 Pealk
5@ LgzE_ 000 8634 80.36 34._00 G.02 SE4.04 100 2 Awerage
& §9E58_ 000 Ez_ &8 -21.32 74.00 43.76 35.10 &34 32Z_EE 100 0 Pealk
7 €353 000 40.E50 -13.50 E54.00 31.83 3510 .34 32 EZ 100 3 Awverage
g g8v5.000 EE_&2 -18.38 74.00 4517 37.94 721 =24.70 100 0 Pealk
a 9875 000 44.E54 -9.4& 54,00 324.09 327.94 F.E1 34,70 100 114 Awerage
10 11646 000 4&_ 59 -27.41 74.00 84.23 -11.14 T.86 F4_3F 100 0 Peak
11 17478000 4E5.9& -EZ3.04 74.00 822.14 -1Z2.1F Q.64 32371 100 0 Pealk
Remark: #4 and #5 Fundamental Signal
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woron s FCC Test Report Report No. : FR701819-02B

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {(dBuWim}) Date: 2007-11-09 Time: 01:40:52

FCC CLASS-B
-pdB

2 5 B
L}
30 224, 8. B12. 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-B 3m ANTE7Z4 WERTICAL
EUT H/E
POWEER tlz0Wac /c0HE
MODEL :FR 701819
MOME :lla Tx Chleb;E2EZEMH=
Data Bate:3
Ower Limit RBeadintenna Cable Preamp Ant Table
Freg Lewsl Limit Line Lewel Factor Los=s Factor Pos Pos Pemark
MH= dBuW/m dE dABuW /m dBEuW dE fm dE dE =i} deg
1 30.540 29.25 -10.75 40.00 40.27 1&.36 D.87 Zg.z& A —-—-— Peak
z E7_E40 EZ9_66 -10.34 40.00 5z 37 449 l1.09 E8_z8 et -—— FPeak
3 Z83.260 356,27 -3.73 d46.00° 4333 lE.40 2.18 E7.63 100 117 Peak
4 204_900 3z.80 -12.20 d45.00 45 70 1E.4%8 E.EZ8 E7.&3 i -—-— Peak
5 517.700 Z2_.50 -1&.50 46.00 385.21 17.43 £.88 Z3.0z2 A —=== FPeak
& 65 400 2998 -l&.0z2 45.00 235.E2 Z0.06 3.45 EZ3.10 = ——— Peak
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woron s FCC Test Report

Report No. : FR701819-02B

5 Level {(dBuV/m)

Date: 2007-11-09 Time: 03:1%13

7
:
FCG CLASS-B
-6dB
59 E g 1 FCC CLASS B-AV
€ 1 13 -6dB
i (i T
E 1p
0
1000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Bite :03CHO4-HYT
Condition: FCCO CLASE-E Zm HF-ANT-£203 WERTICAL
EUT N/BE
POWEER t1lZ0Vac /&60H=
MODEL CFR 7015813
MOME :lla Tx_Chleb;E2ZEMHz
Data Bate:3
Over Limit Beadintenna Cahle Preamp int  Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Paos Po=s Remark
MH=z dBuWV/m dE dBul/m dBEuw dE fm dE dE =i} deg
1 1094 000 44 22 -29.78 74.00 E1.88 24 27 .34 Z24_ZF6 100 0 Peal
2 1337_000 43237 -30.62 7400 43_87 F4_30 2.0 33_95 100 0 Peak
] lés8_ 000 45 50 -27.50 7?4.00 E51.30 2L5.93 .97 33,70 100 0 Pealk
4 2324 000 44_11 -z9.25% 7400 45 27 E7.9E 2.6859 22T 100 0 Peak
5 Sd4z0_ 000 38.7% -15_21 E4.00 33.21 33.70 &.01 34.13 1z7 8 Awerage
& E4z0_.000 El.04 -22.9& 74.00 45 48 33,70 &.01 =24.13 100 0 Pealk
ToH Eg3EL_000 102_54 Se_E&  34_00 &_0F 34.04 1ao 0 Peak
a8 @ Lazb_ 000 8536 79,38 324.00 G.02 324_04 1z7 8 Awerage
9 922 000 L5223 -z0.77 74.00 44 F1 2517 &.2E 2E.LO 100 0 Peak
10 §382_ 000 40_&65 -13.35 E4.00 31.63 3517 &.35 3EZ.E0 1z7 8 Awerage
11 g274_ 000 EE_Z0 -18.80 24.00 44_ 86 3IB_08 T.EE 2478 100 0 Pealk
Iz 8974 000 44 12 -2.858 E4.00 33.E58 3I8.06 T.Z6 3478 100 131 Average
1z 11654 000 45 17 -27.83 74.00 83.8EF -11.14 7.85 32436 100 0 Pealk
14 17478000 44085 -25.95 7400 2023 -1z2_1=Z 9.64 3371 100 0 Peak
Remark: #7 and #8 Fundamental Signal
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woron s FCC Test Report Report No. : FR701819-02B

Test Mode : Mode 10
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
& Level (dBuVim} Date: 2007-11-13 Time: 01:45:55

FCC CLASS-B
-pdB

3
2 T = e
A 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASE-B 3m ANTZ2724 HORIZOMNTAL
EUT :N/B
DOWER : 120vVac/a0Hz
MODEL :FR 701819
MEMO :1lnig) TH(Z20M) CHO1l;Z41Z2MH=
Data Rate: 483
Ower Limit Peadintenna Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dEm dE dE oI deg
1l @ FE.700 35.97 -3.03 40.00 48.01 1633 0.90 E&5.E6 100 255 Peak |
z 199_ 790 27.E52 -1E.98 43.50 44.73 8.72 l.83 27.20 -—- -—— Teak
3 Z87.850 29.85 -16.12 46.00 47.94 17 37 Z.1% zZ7.62 S -—— Peak
4 332,200 Z9.20 -16.80 45.00 41.23 13.45 Z.35 z27.82 e -—— Peak
& 372.100 27.64 -18.3& 4£.00 385.45 14.21 Z.48 28.11 —== -—— Peak
& 951000 E23_ 50 -1&6.50 4&6.00 2942 2473 3.98 E&.70 = —-—= Peak
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woron s FCC Test Report Report No. : FR701819-02B
. Level (dBuY/m} Date: 2007-11-14 Time: 04:02:38
3
i
FCG CLASS-B
-6dB
59 3 . FCC CLASS B-AV
; -6dB
. 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£203 HORIZONTALL
EUT :N/B
IOWELR :1Z0Vac/e0H=
MODEL CFR 701813
MEMO llndg) TH{ZOM) CHOLl;Z2412MHz
Data Bate: 43
Over Limit Beadinternna Cahle Preamp Ant  Tabhle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po=s Remark
MH=z dBuWV/m dE dBul/m dBEuy dE fm dE dE =i} deg
1 2390_000 37_.E0 -16.E0 E4_.00 3547 2807 I.74 32378 100 29 Awerage
z £390_000 G&E5_ =24 -18_ 66 74.00. 57.31 Z#3.07 3.74 33.78 100 0 Pealk
3@ 241z . 000 100.37 loz_ 28 £28.11 HiRE 33138 100 0 Peak
4 @ z41z_000 78.22 g0.13 28.11 3.78 33.78 100 939 Awerage
5 24584 000 35.7% -17.21 E4.00 38.43 Z8_Z6 .84 33.80 100 239 Awerage
& 484 000 E0O_47 -23_.E53 7?4.00 E2_17 ZEB_ZE .84 32380 100 0 Pealk
7 8718.000 GE&.05 -17.55 74.00 45 .74 37.76 7.13 34_E8 100 0 Pealk
g a7lg.000 45 73 -8 27 E4.00 35 48 3776 7.13 324_E58 100 247 Awerage
Remark: #3 and #4 Fundamental Signal
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woron s FCC Test Report Report No. : FR701819-02B

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

& Level {(dBuWim}) Date: 2007-11-13 Time: 01:53:08
FCC CLASS-B
-fdB
4“
—2—| 3 4
5 &
0
30 224, 8. 612, 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7E4 WERTICAL
EUT H/E
POWER tlz0Wac /c0HZ
MODEL :FR 701813
MEMO tllndg) TH(ZOM) CHOLl:Z41ZMHz=
Data Bate: 48
Ower Limit Peadintenna Cable Preamp Ant Table
Fregq Lewesl Limit Line Lewel Factor Los=s Factor Pos Po=s Pemark
MH= dBuW/m dE dABul /m dBEuw dE dE dE =31} deg
L FE_TO00 35.84 -4_.16 40.00 456.88 16.33 0.920 E8.E¢ 1ao 185 Peak
E EB_BZ0 3Z.69 -7.31 40.00 E&5.11 376 1.10 E8.Z8 e -—— Peak
] £87.850 3z.g -13.78 45.00 45 28 1237 SO ERrER e -—— Peak
4 478 500 3Z.00 -1l4_ 00 45 .00 41.47 15 &5 E.7T  EB.8E HiE -—— Peak
= EE5.900 Z292.74 -l&_EF6 d45.00 37.15% 18_E59 3.0E E9.06 S -—— Peak
& 2e0.100 30.28 -E3.72 E4.00 E9.94 EFE_ 04 .93 E8.6% T -—— Peak
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woron s FCC Test Report Report No. : FR701819-02B
?Leuel {dBuVim} Date: 2007-11-14 Time: 05:45:28
4
FCC CLASS-B
-6dbB
59 L i3 FCC CLASS-B-AV
: -6dB
3 9
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT :N/B
IOWELR :1Z0Vac/E0H=
MODEL CFR 7015813
MEMO llnig) TH{ZOM) CHOl;Z412MHz
Data Bate: 48
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=s=s Factor Pas Po=s Remark
MH=z dBuW/m dE dBul/m dEu dE fm dE dE oI deg
1 Z390_000 Es_ 43 -17.E7 74.00 E8_40 Z28.07 I.74 2378 100 0 Pealk
z £390_000 38 44 -15 EFE& 54 00 40.41 23_07 3.74 3378 100 101 Awerage
[ 241z 000 7?8.31 a0.zg E8.11 .76 3378 100 101 Awerage
4 @ Z41Z7_ 000 99_22 101.13 28.11 3.78 33.78 100 0 Pealk
5 z494 000 E1_EBEL -22.45 74.00 E3.21 Z28.320 .84 3380 100 0 Peak
& 2494 _ 000 37_27 -1l6.73 E4.00 38.93 Z8.30 .84 32380 100 101 Awerage
7 77zz.000 EE5.78 -18.27 74.00 46.27 35.57 .65 33.71 100 0 Pealk
g ?Pzz.000 45 27 -7?.73  E4.00 3676 3E.ED G.65 33,71 100 351 Awerage
a 2545 000 327.96 -36.04 74.00 7E5.4E -10.0%9 7.60 '35.00 100 0 Pealk
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 11
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

i Lewvel (dBuV./m) Date: 2007-11-13 Time: 02:24:28
FCC CLASS-B
-pdB
M—I_I—l
3 g g
5 4
. 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASE-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
POWER :120vac/ 60Hz
MODEL :FR 701819
MEMO :1llnig) TH(Z20M) CHO&;Z2437MH=
Data Rate: 48
Ower Limit Peadintenna Cable Preamp Ant Tahble
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE /m dE dE CI deg
] 3z.970 35.15 -4_.85 40.00 d4&6.13 1&6.33 o.20 E8.EG 100 174 Peak
z 19z _E40 27 06 -1l6_44 43 _E0 44 20 2_8E l.84 Z7.83 e —-—= Peak
a2 287.880 z3.8% -16.11 d45.00 4Z2.3E5 12_37 z.1% Z7.6Z2 =] -—— Peak
4 33z.900 E8.93 -17.07 46.00 40.97 1345 Z.35 igy.83 = ——— Peak
5 9Z3.000 E£9.15 -15.85 46.00 £9.84 ZF4.10 2.597 EZ2.7E -—- -—— Desak
& 260100 3047 -23.53 E4.00 30.13 Z5.04 3.93 E&.68 S SnfrPoaly
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?Leuel {dBuVimy) Date: 2007-11-14 Time: 03:25:28
4
FCC CLASS-B
-6dB
59 d FCC CLASS-B-AY
& R -6dB
3
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FCC CLASS-B 3m HF-ANT-£903 HORIZONTALL
EUT :N/B
IOWELR :1Z0Vac/&0H=
MODEL CFR 7015813
MEMO llnig) TH{ZOM) CHOE;Z437MHz
Data Bate: 48
Over Limit Beadintenna Cahle Preamp Ant  Tabhle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Pas Po=s Remark
MH=z dBuWV/m dE dBul/m dEuY dE fm dE dE oI deg
1 Z37z.000 47 B -26.4E5 400 49 E3 2803 a.71 2378 100 0 Peal
z £37Z7.000 33.89 -20.11 L54_00 35 .92 Z3.03 .71 3378 100 178 Awverage
a ¥ 2437000 8043 az_z4 E8.1%9 BLRD L5309 100 178 Average
4 @ 2437000 10Z._27 104.08 28.19 3.79 33.79 100 0 Pealk
5 4584 000 48_ 45 -5 E5 400 E0O.1E Z28_E6 .84 33.80 100 0 Peak
& 2484 000 3480 -12. 20 E4_.00 3I&E.E0 ZB.ZE .84 32380 100 178 Awverage
7 F835.000 5059 -73.41 74_00 50.91 29 E7 4135 34.07 100 0 Pealk
g 2835000 3980 -14_ 20 L5400 40.12 25 E7 4_1% 324.07 100 121 Awerage
a g14Z_ 000 GEE5E_37 -18.83 74.00 4E5.3E5 35.99 £.83 '33.81 100 0 Pealk
10 814z 000 4535 -8.&65 E4.00 35.33 36.33 &6.83 33.81 100 187 Average
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
g Level {(dBuWim}) Date: 2007-11-13 Time: 02:31:42

FCC CLASS-B
-6dB

3
3 £
0
30 224, 8. 612, B06. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-B 3m ANTE7Z4 WERTICAL
EUT H/E
POWEER tlz0Wac /E0HE
MODEL :FR 701818
MENMD tllnigd TH(ZOM) CHOE:Z43237MHz=
Data Bate: 48
Ower Limit Peadintenna Cable Preamp Ant Table
Fregq Lewesl Limit Line Lewel Factor Los=s Factor Pos Pos PRemark
MH= dBuW/m dE dBul /m dBEuW dE fm dE dE =i} deg
ozl 3l.620 36.34¢ -3.66 40.00° 47.38 16.34 0.88 28.26 100 239 Peak
z E7.810 3z_4F -7.58 40.00 E5_43 4_1%2 l1.0% E8_z8 =55 -—-— Peak
3 275.970 30011 -1&5.89 4d4&6.00° 4317 1lZ.43 2.15 E7.565 il —=== Peak
4 FRE_ Q00 z28.14 -17.86 45.00 4013 132 45 E.38  E7.BZ st -—-— Peak
5 478.500 31.85 -14.15 46.00 41.27 1&.65 Z.77 Z8.8%5 A —=== Peak
& LEE. 200 2% 65 -1l&.35 d45.00 37.10 12.E59 3.02 Z3.06 i ——— Peak
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?Leuel {dBuV/m} Date: 2007-11-14 Time: 03:43:39
3
4
FCC CLASS-B
-6dB
) L7 i FCC CLASS-B-AV
1 -6dB
F 1y
i
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT :HN/B
IOWELR :1Z0Vac/e0H=
MODEL CFR 7015813
MEMO llnig) TH{ZOM) CHOE;Z437MHz
Data Bate: 48
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po=s Remark
MH=z dBuW/m dE dABul m dEuY dE fm dE dE =i} deg
1 2390_ 000 47.91 -26.0% 74.00 459.88 Z28.07 a.74 32378 100 0 Peal
z £390_000 33.97 -2Z0.03 E54_00 35 .94 73.07 3.74 33.78 100 93 Awerage
3@ 2437000 101.01 Ioz. 8z £8.19 SIS SRR 100 0 Peak
4 ¥ £437_000 79_E8 gl1.39 28.19 3.79 ‘33.79 100 92 Awerage
5 24584 000 E51.E51 -22.45% 94.00 5321 Z28.EZ6 .84 33.80 100 0 Peak
& 484 _ 000 36_ 55 -17.45 E4_.00 3B EZE ZB.ZE .84 32380 100 28 Awerage
7 Z835.000 G&3_ 40 -Z0.860 74_00 53.72 2957 4135 34.07 100 0 Pealk
g z83g. 000 42 75 -11. 25 E4.00 43.07 E5_E7 4_1% 324_07 100 251 Awerage
a 8205000 G&&.09 -17.51 74.00 45.70 37.88 7.17 34d.64 100 0 Pealk
10 g805.000 44 54 -2 446 B4 00 3415 3786 T.17 Fd.54 100 83 Awerage
11 Q747 000 38.8&6 -35.14 ?4.00 R2&.08 -3_8E 7.65 32500 100 0 Pealk
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page Number 1 119 of 151
TEL : 886-3-327-3456 Report Issued Date : Mar. 26, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : MAU301



woron s FCC Test Report Report No. : FR701819-02B

Test Mode : Mode 12
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBuVim} Date: 2007-11-13 Time: 02:03:44
FCC CLASS-B
-pdB
em—l_l—l
3 4 =
2 4
. 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
POWER :120vac/ 60Hz
MODEL :FR 701819
MEMO :1llnig) TH(Z20M) CHI11;Z46ZMH=
Data Rate: 48
Ower Limit Peadintenna Cable Preamp Ant Tahble
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE /m dE dE CI deg
] Fz_700 34.98 5.0z 40.00 d4&6.02 1&6.33 o.90 E8.EG 100 151 Peak
Z l20.380 27.91 -15.E55% 43 _E0 45 02 2.20 l.83 Z7.84 e —-—— Peak
3 Z87.850 30.53 -15.47 46.00 43.83 17 37 Z.13 Z7.62 i -—— Peak
4 33z.900 30.90 -15.10 4&6.00 42.94 13 45 Z.35 igy.83 = ——— Peak
= 665.400 27.52 -18.48 46.00 33.12 Z0.08 3.45 29,10 === -—— Peak
& 260100 30.92 -g3.08 E54.00 30.E58 Z25.04 3.93 E&.68 S SnfrPoaly
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> Level (dBuWim} Date: 2007-11-14 Time: 02:09:08
3
4
FCC CLASS-B
-GdB
4
59 = FCC CLASS-B-AV
T i -6dB
H 3
0
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 HORIZONTALL
EUT :H/B
FOWELR :1Z0Vac/fe0H=
MODEL CFR 701812
MEMO llnig) TH{ZOM) CH11;Z46zZMHz
Data Bate: 43
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po=s Remark
MH=z dBuW/m dE dBul/m dBEuy dE fm dE dE =i} deg
1 2348000 45918 -24_ 82 4.00 El.30 Z7.98 3.69 32377 100 0 Peal
z £343 000 3513 -18.87 E4_00 37.25 Z27.95 3.69 33.77 103 Z03 Awverage
2 2452 000 104.09 laLb._g84 z8_ 22 il 3378 100 0 Pealk
4 ¥ Z462_000 g1.z9 83.04 28.22 3.81 33.79 103 Z03 Average
k5 2483 500 &0.47 -13.53 74.00 g2.17 Z8.EZ6 .84 33.80 100 0 Peak
& 2483 E00 41 .73 -12_ 27 E4.00 4343 Z8B_Z6 .84 323_EBO 103 EZ032 Awverage
7 8585.000 G&5. 62 -12.38 74.00 4533 37.72 7.11 34_Fd 100 0 Pealk
a 2685000 45 21 9 -8.79 E4.00 3492 3P TE 7.11 324 54 100 314 Awerage
Remark: #3 and #4 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {(dBuWim}) Date: 2007-11-13 Time: 02:10:57

FCC CLASS-B
-fdB

3 5 (i
L}
30 224, 8. B12. B06. 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-B 3m ANTE7Z4 WERTICAL
EUT H/E
POWEER tlz0Wac /c0HE
MODEL :FR 701818
MENMD tllndgd TH(ZOM) CH11:Z46ZMHz
Data Bate: 48
Ower Limit RBeadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Po=s Pemark
MH= dBuW/m dE dABul /m dBEuw dE fm dE dE =31} deg
[ i 3l.620 36.86 -3.14 40.00° 47.90° 1&.34 0.88 Z28.2¢ 100 152 Peak
z Lk@_890 33.17 -6.83 40.00 E&6_E89 3.78 l.10 E8_z8 == -—-— Peak
3 Z75.970 292.8% -1&6.17 d4&6.00° 47.89 1lZ.43 2.15 E7.65 o) === TPeak
4 472 00 32Z.E4 -12.76 d45.00 41.68 Ll&.&5 E.T77 EB_BE it -—-— Peak
5 S5E6.900 29 23 -16.77 46.00 36.88 1&.59 3.02 Z3.06 A === Peak
& 9L 600 22,69 -1&6.31 46.00 292.45 Z4.94 3.98 Z8.89 i ——— Peak
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?Leuel {dBuV/m} Date: 2007-11-14 Time: 02:51:42
3
4
FCC CLASS-B
-6dbB
9
59 7 FCC CLASS-B-AY
1 -6dB
]
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FCC CLASS-B 3m HF-ANT-£903 VERTICAL
EUT :N/B
IOWELR :1Z0Vac/E0H=
MODEL CFR 70158132
MEMO tllmig) TH{ZOM) CH11;Z46z2MHz
Data Bate: 48
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po=s Remark
MH=z dBuW/m dE dABul/m dBEuy dE fm dE dE =i} deg
1 2334 000 45 73 -27_.27 74.00 48.85% 27_892 3.63 32377 100 0 Peal
z £334 000 33 84 -Z0.16 E4.00. 35 .00 27_92 3.69 3377 100 103 Awerage
3@ 2452 000 10313 lo4._88 Z8_ 22 a.81 33.79 100 0 Pealk
4 M Z46Z_ 000 2074 82.49 28.22 3.81 33.79 100 103 Awerage
5 2483500 £3.11 -10.8% 24.00 £4.81 Z28_26 .84 33.80 100 0 Peak
& 2483 _E00 42 B8 -11.4F E4_.00 44 28 ZB_ZE Z.84 32380 100 103 Awverage
7 79Z9_000 E5.17 -18.83 74.00 45 .32 35.75 £.73 33.63 100 0 Peak
g ?o9z2.000 44 78 -9_.24 L4 00 0 34.91 3IE.7E &6.73 323.63 100 155 Awerage
a 9349000 38.92 -3L5.08 74.00 75.83 -9.&3 F.72 35.00 100 0 Pealk
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 13
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBuVim} Date: 2007-11-13 Time: 00:28:01
FCC CLASS-B
-pdB
10 T
2 5
4 5
) 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
DOWER : 120vVac/a60Hz
MODEL :FR 701819
MEMO :1llnia) T=(20M) Chl49;5745MH=
Data Rate: 36
Ower Limit Peadintenna Cable Preamp Ant Tahble
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE /m dE dE CI deg
1 35940 2514 -13.8&6 40.00 38.08 1540 o.93 E&.z27 St —-—= Peak
fic 233.8E0 32.33 -13.67 4&6.00 46.7E 11.321 g.00 7.3 e —-—— Peak
3 Z76.780 36.392 -2.08 46.00 45.95 17_ 43 Z.15 Z27.65 100 177 Peak
4 475,500 Z6.38 -19.62 46.00 35.80 Ll&.85 Z.77 Z28.85 L -—— Peak
= EE6.100 27.61 -18.39 46.00 33.20 Z0.08 3.45 29,10 == -—— Peak
& 260100 30.88 —-23.12 E54.00 30.E54 2504 3.93 E&8.68 = —-—= Peak
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?Leuel {dBu'im) Date: 2007-11-13 Time: 04:22:30
7
FCC CLASS-B
-6dB
59 L FCC CLASS B-AY
ra
sl L 15 -6dB
oI e e
1 1p
18 1B
. 1000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Bite :03CHO4-HY
Condition: FCC CLASE-E Zm HF-ANT-e203 HORIZOMTAL
EUT N/B
POWEER tlZ0Vac /c0H=
MODEL CFR 701813
MEMO llnia) Tx(Z0M)_ Chld3;E74CMHz
Data Bate: 36
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pas Po=s Remark
MH=z dBuWV/m dE  dBul /m dBEuW dE fm dE dE =i} deg
1 1094 000 43 EBE& -30.44 400 E1_ 22 24 27 .34 324_ZFg 100 0 Peal
i 133F2_000 4534 -z8_ 66 7400 E51.79 EF4_30 2.0 33_95 100 0 Peak
] ltoo_ 000 44 57 —-259_ 43 2400 EO.1% Z2L5.30 g.79 323,70 100 0 Pealk
4 legZz._ 000 4517 -zB.22 74.00 4397 EL_ 393 z.9%7 322.70 100 0 Peak
5 L&70_000 42 24 -11.7& 5400 36.38 33.30 &.0z2 34.07 100 Z3dd Average
& Lg70.000 EE_EZ -18.48 74.00 4388 33.90 &.0z2 =24.07 100 0 Pealk
7@ E745_ 000 10&_5%9 lao.e? 33_94 &_0F 34.05 100 0 Peak
a8 L7745 000 8539 7o.47 3354 &.02 324.05 100 344 Lwerage
el e250_ 000 LE_78 -zZ1.E4 74.00 43.25 2510 .34 3ZFE._L4 100 0 Peak
10 §350_000 4047 -13.53 5400 31.E5E7 35,10 .34 3FEZ_54 100 Zdd Average
11 gz9z_ 000 EE_Z1 -18.%7% 74.00 4E5_1E 3721 £.91 324.08 100 0 Pealk
i gz9z_000 4515 -8.85 E4.00 35,08 3I7_Z1 .91 34_06 100 14 Aweradge
1z 11453 000 EO_38 -23.68 74.00 88.50 -11.732 7.84  324_30 100 0 Pealk
14 11493_ 000 20.57 -232.43 L4 00 w2_75 -11_73 7.84 34_30 100 187 Awerage
15 17238000 48 21 -E5.7% 74.00 83.68 -11.11 Q.44 3380 100 0 Peak
16 17238000 259_.41 -4 E3 E4.00 £4.88 -11.11 Q.44  323_8B0 100 E7? Awerage
Remark: #7 and #8 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {(dBuWim}) Date: 2007-11-13 Time: 00:35:19

FCC CLASS-B
-pdB

a3 =3
[}
30 224, 8. 612, 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-B 3m ANTE7Z4 WERTICAL
EUT H/E
POWEER tlz0Wac /E0HZ
MODEL IFR 701819
MENMD llnia) Tx({Z0M) Chld3;E74CMHz
Data Bate: 36
Ower Limit Peadintenna Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos Pemark
MH= dBuW/m dE  dBuW /m dBEuY dE dE dE =i} deg
TLaval 300540 36,43 -3.57 40.00° 47.45 16.36 0.87 28.2%5 100 114 FPeak
i LEg.890 3z_.%6 -7.04 40.00 E&_38 3.78 1.10 E8_z8 == -—-— Peak
3 Z&67.330 31.87 -14.13 d4&6.00° d44.34 1Z_48 ZoLE ERIER ) —=== Peak
4 472 500 321.35 -14.65 d4&.00 40,77 1l&.&5 E.T77 EB_BE it -—-— Peak
5 S55E.900 2373 -l&6.27 4&6.00 37.1l8 15.5%9 3.02 Z3.06 A === FPeak
& 62 Z00 2290 -1l&.10 45.00 23545 Z0.06 3.45 EZ3.10 T ——= Peak
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?Leuel {dBuim} Date: 2007-11-13 Time: 04:26:17
g
FCC CLASS-B
-6dB
59 sl 1n 12 14 e FCC CLASS-B-AV
12 .5 : -6dB
el e R
41 1
16 1
s 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site - 03CHO4-HY
Condition:FCC CLASE-B 3m HF-ANT-&203 WERTICAL
EUT :N/E
POWEER t1z20Vacs50H=
MODEL cFR 701819
MEMO tllnial Tx({Z0M) _Chl43:574CMHZ
Data Rate:3&
Ower Limit Beadhntenna Cable Preamp Ant  Table
Freqg Lewvel Limit Line Lewel Factor Lo=z=s Factor Po= Po=z Remark
MHz dEuV,/m dE dBEulV m dEu¥W dE /m dE dE cm deg
1 1332.000 47.33 -2e.67 74.00 E3.78 Z24.920 Z.60 33_95 100 0 Peak
bt lE00.000 45.32 -22.62 74.00 El.00 ZE.Z20 £.79 33.70 100 0 Peak
3 1662 000 47. 84 -76_16 74.00 57 64 Z5.93 F.97 33.70 100 0 Peak
4 129&. 000 45. 056 -28.54 74.00 48 2 E27.E0 3.34 3370 100 0 Peak
£ Z375.000 45.85 -Z3_.15 74.00 48.03 27.92 366 33.77 loo 0 Peak
& EEgs. 000 Ez2_15 -21.85 74.00 d46.3& 33.85 &.01 34.08 100 0 Peak
7 EEgs. 000 359.84 -14_15¢ £E4.00 34.0F 33.85 5.01 34.08 100 324 Awerage
5@ E74E. 000 l0O5_38 S99 45  33.94 5.0 34.05 100 0 Peak
90X E74E. 000 24 92 72,01 2394 5.0 34.0E 100 324 Awerage
10 6544 000 BE5Z_45 -Z1_ E4 74.00 44 54 3448 674 32.79 100 0 Peak
11 544 000 40.15 -13.85 E54.00 32.23 3448 524 3E.T79 100 324 Awerage
1z 8734.000 GEE.03 -18.597 74.00 4470 37.78 7.13 34_E8 100 0 Peak
13 8734 . 000 44 6% -2.31 E4.00 34385 37.78 7.13 34_58 100 154 Awverage
14 11490._000 E2_25 -Z0.&6E 4. 00 B1_E3 -11.73 7.84 34_30 100 0 Peak
15 11420_ 000 3424 -13.76 L4 00 2.4 -11.73 T7.84 34_30 la0 110 Awerage
1& 172E9._ 000 E2. 08 -E1.94 4. 00 8751 -11.07 2.4 3381 100 0 Peak
17 17229 000 33.17 -20.83 &4.00 K8_67 -11.07 9.47 33.81 100 27 Awerage
Remark: #8 and #9 Fundamental Signal
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Test Mode : Mode 14
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBuVim} Date: 2007-11-13 Time: 00:4817
FCCCLASS-B
-fdB
41]—'
3
2
4 5 :
. 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
POWER :120vac/ 60Hz
MODEL :FR 701819
MEMO :1llnia) T=(20M) Chl57:5785MH=
Data Rate: 36
Ower Limit Peadintenna Cable Preamp Ant Tahble
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBuW,/m dBuly dEm dE dE CIL deg
] FE.700 36,74 -3 26 40.00 47.78 1lE6.33 o.920 E8.E6 100 144 Peak
Z 239 2E0 31.35 -14_ 65 46.00 4E5.30 11.7& .01 z7.7E ariared —-—— Peak
3 Z87.850 34.42 -11.58 46.00 47.45 17 37 Z.19 Z7.6Z2 e -—— Peak
4 a7z 100 z9.79 -18. 21 46.00 38.60 1481 .48 z8.11 = ——— Peak
& 298. 500 Z25.56 -17.44 46.00 Z239.97 23244 3.98 z2g.20 —— -—— Peak
& 260100 30.45 -3 55 E4.00 30.11 25.04 .93 E&.68 S EnfriPaaly
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?Leuel {dBuV/m) Date: 2007-11-13 Time: 04:46:27
7
FCC CLASS-B
-6dbB
59 = q 11 13 FCC CLASS-B-AV
T _6dB
e TE
g 1p
18
1B
]
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 HORIZONTALL
EUT :N/B
IOWELR :1Z0Vac/E0H=
MODEL CFR 7015813
MEMO llnia) Tx({Z0M) _Ch1E7;E78EMHz
Data Bate: 36
Over Limit Beadintenna Cahle Preamp int  Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Paos Po=s Remark
MH=z dBuW/m dE  dBul /m dBEuy dE fm dE dE =i} deg
1 1094 _ 000 43 62 -30.31 74.00 E1.3E 24 27 .34 324_ZFg6 100 0 Peal
z 1337.000 44.43 -29_E57 74 00 50.88 Z4_90 Z.60 33_95 100 0 Peak
] 1500 000 43.99 -30.01 ?4.00 4581 2530 RS AEELRE 100 0 Pealk
4 legZ_ 000 44.2& -29.74 74,00 49.08 Z5_93 £.97 33.70 100 0 Pealk
k Laoz_ 000 E5l.&8 -z22.32 74.00 d46_23 33_E6 &.00 3417 100 0 Peak
& Eaoz._ 000 32 15 -14.8E5 E4_ 00 33.76 33_EE .00 32417 100 201 Average
7@ £7g5_ 000 107.29 101._34 33.97 £.02 34.04 100 0 Peak
a8 L7ab_ 000 g5 E0 g0 85 1E33.9% G.02 324.04 100 301l Average
a €370_000 G&Z.79 -21.21 74.00 4432 34_82 £.30 3Z_E5 100 0 Pealk
10 g8z0_.000 40.14 -13.8& 5400 31.67 34_82 &.30 3EZ.65 100 301 Average
i g8zz_ 000 E4_.83 -19.17 74.00 44_43 37_88 7.18 324.66 100 0 Pealk
iiries g8zz_000 44 47 -2 553 5400 34.02 3788 7.18 34_66 100 321 Awverage
1z 11555_ 000 E4. 44 15 E& 74.00 922.45 -11.54 7.85 324_3E 100 0 Pealk
14 11565000 3421 -19.79 £4_00 72_77 -11_E4 7.85 34 37 100 ZE4 Average
15 17361 000 45 B4 -F4 46 7400 8536 -11.61 Q.54 3375 100 0 Peak
16 17361000 30.41 -23_.E3 E4.00 EBE.E3 -11.61 Q.54 323.7E 100 48 Awerage
Remark: #7 and #8 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {(dBuWim}) Date: 2007-11-13 Time: 00:51:31

FCC CLASS-B
-fdB

4 2 B
L}
30 224, 8. B12. 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-B 3m ANTE7Z4 WERTICAL
EUT H/E
POWEER tlz0Wac /c0HE
MODEL :FR 701819
MENMD :llnia) Tx({Z0M) Ch1lE7;E78EMHz
Data Bate: 36
Ower Limit RBeadintenna Cable Preanp Ant Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos Pemark
MH= dBuW/m dE dABuW /m dBEuW dE fm dE dE =i} deg
[ Tad! 32700 36.86 -3.14 40.00° 47.90° 1&.33 0.90 28.26 100 47 Peak
z LE@.890 33.04 -6.96 40.00 E&6_46 3.78 l.10 E8_z8 == -—-— Peak
3 Z75.970 34,19 -11.81 d4&6.00° 47_ 25 1lZ.43 2.15 E7.65 ) —=== TPeak
4 FTE.100 29593 -1&.07 45.00 40,74 14.81 E.48 E8.11 i -—-— Peak
5 475.500 31.34 -l4.66 45.00 40.76 1l&.65 Z.77 Z8.8E5 A —=== Peak
& EEE. 9200 22.89 -1&.11 4&£.00 37.34 1l2.59 .02 ER_0E i ——— Peak
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?Leuel {dBu¥¥imj) Date: 2007-11-13 Time: 04:48:19
a
FCC CLASS-B
-6dB
59 =F = 12 i 18 FCC CLASSB-AY
1s = : -6dB
& §E
g 1
1B 1F
0
1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Zite - 03CHO4-HY
Condition: FCC CLAZE-E 3m HF-ANT-£903 WERTICALL
EUT :N/E
POTER :1Z0Vac/E0HE
MODEL :FR 701819
MEMO tllnia) Tx{Z0M)_ ChlE7;E78EMHz
Data Rate: 36
Ower Limit Peadhintenna Cable Preanp Ant  Table
Freqg Lewvel Limit Line Lewvel Factor Loss Factor Daos Dos Pemark
MHz dBuV,/m dE dBuW¥ /m dBul dE /m dE dE cIm deqg
1 1332 000 48.07 -Z5.93 74.00 54 52 Z4.90 Z_60 33_95 100 0 Peak
z 1500000 46 28 -E7.7E 74,00 El.90 2530 Z.79 323,70 a0 0 Peak
] leg8. 000 4634 -E7.66 74,00 El.14 Z2E5_93 Z2.97 323,70 lan0 0 Peak
4 ZO0O4. 000 43.30 -30_10 74.00 47.06 Z27.20 3.34 33.70 100 0 Peak
5 2340000 456 25 -E7.7L 74,00 48.37 2796 I3.69 33377 pRuln} 0 Peak
& Lgzz. 000 22_E1 -14.4% E4. .00 33.70 3387 6.0z 324_0%8 1oz 4 Average
7 E5ZZ 000 EBZ.00 -ZZ_.00 74.00 46.19 3387 &.0Z 3408 100 0 Peak
a8 gL 000 lOs_ 08 100,12 33,27 &.02 34_04 a0 0 Peak
R E8E_ 000 2&_ 35 20.40 33,37 602 324.04 10z 4 Average
10 6573.000 B5Z_47 -z1.E8 74.00 44 54 34 4dd 673 32.79 100 0 Peak
11 G5Z8.000 40.05 -13.55 E4. .00 32_17 3J4._ 44 .23 32.79 1oz 4 Average
1z g7z6. 000 EE.13 -12.87 74.00 4482 3776 7.13 324_Eg lan 0 Pealk
13 8775. 000 44.81 -9.19 E£4 00 34.50 37.78 7.13 34.E8 loo 107 Awerage
14 1155z 000 G&_54 -17.46 74,00 94 EE -11_ 54 7,85 32432 a0 0 Peak
1k 1155z 000 326.4F -17.E83 E4.00 74_43 -11._E4 7.8 324_32 lan0 314 Average
18 17358 000 E4.77 =19.73 74_00 90.10 -11_§81 954 3378 100 0 Peak
17 17358. 000 325.1F -18.88 E4.00 720.95 -11.¢51 .54 3376 pRuln} 241 Awverage
Remark: #8 and #9 Fundamental Signal
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Test Mode : Mode 15
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
i Level (dBuVim} Date: 2007-11-13 Time: 01:29:15

FCC CLASS-B
-pdB

=]
2 4 5
. 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
POWER :120vac/ 60Hz
MODEL :FR 701819
MEMO :1llnia) T=(20M) Chle5;5825MH=
Data Rate: 36
Ower Limit Peadintenna Cable Preamp Ant Tahble
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dEm dE dE CI deg
1 50.810 36.84 2 -3_16 40.00 d47_.8E5 1636 0.88 E5.EE 100 157 Peak |
z 192z _E40 Z8.40 -1E5.10 43_E0 45 _E4 g2_8kE l.84 Z7.83 Snes —-—— Peak
a2 Z70_570 33.36 -1lF. 54 4500 46.43 12Z_48 z.13 Z7.88 tret] -—— Peak
4 33z 900 E28.65 -17.35 46.00 40.69 13_4F £:35 H2R.83 = ——— Peak
= ee2.zZ00 Ze.50 -192.10 45.00 22.49 Z20.0s8 2.4E Z£5.10 ] -—— Peak
& 243 300 E285.921 -17.0% 4&6.00 22.02 24_62 3.98 ks 7l S —-—= Peak
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?Leuel {dBuV/m) Date: 2007-11-13 Time: 05:09:07
&
FCC CLASS-B
-6dB
59 - g 1 T FCC CLASS B-AV
i -6dB
Ejﬂ ¥
A i
1 1E
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£903 HORIZONTAL
EUT :N/B
IOWER :1Z0Vac/E0H=
MODEL CFR 7015813
MEMO llnia) Tx(Z0M) _Chlef;E2zEMHz
Data Bate: 36
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Los=s Factor Paos Po=s Remark
MH=z dBuW/m dE  dBul m dBEuy dE fm dE dE =i} deg
1 1094 000 43 68 -30.32 74.00 El.34 24 27 .34 24_ZFg8 100 0 Pealk
z 1334 000 43 14 -30.86 74.00 439 59 Z4_90 Z.60 33_95 100 0 Peak
3 1500 000 43 746 -30.24 7?4_.00 45.38 2530 FZOR9 AEELRE 100 0 Pealk
4 lg62. 000 42Z.25 -31.75 74.00 47.05 25 _93 £.97 33.70 100 0 Pealk
k Lzgz_ 000 El.d42 -g2_ 58 74.00 4&6.0% 33 E2 &.00 3419 100 0 Peak
& Lzgz_ 000 38_4&6 -15_EBE4 E4_ 00 33,13 33_.E2 &.00 324.1%9 100 20E5 Awverage
7@ £3Z5_ 000 86_E5 80_57 34.00 £.02 3404 100 305 Awverage
=R Lazb_ 000 107._45 101l.47 324._00 G.02 34.04 100 0 Pealk
a £€310_000 &Z.45 -Z1.E5L 74_00 43.65 3503 £.33 3Z.Eg 100 0 Pealk
10 310000 35458 -14_ 52 E4.00 30.6% 3I5.03 &6.33 3E.E6 100 305 Average
11 g8254_ 000 EE_13 -18.87 74.00 44 55 3804 T.EE 2476 100 0 Pealk
iiries 89264 000 44 53 -32.41 L5400 34.05 35.04 T.Z6 3476 100 £71 Awverage
1z 11645 000 EO.48 -23. B2 74.00 88.1F -11.14 7.86 324_3F 100 0 Pealk
14 l1g46.000 34 27 -19.73 E£4.00 71.91 -11_14 7.85 34_3E 100 Z07 Awerage
15 17466 000 E5z_37 -El.63 74.00 88.53 -1l2.07 Q.62 33.71 100 0 Peak
16 17466 000 33_E4 -Z0.46 E4.00 £5.70 -12.07 Q.62 23,71 100 278 Average
Remark: #7 and #8 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

i Level {dBuWim}) Date: 2007-11-13 Time: 01:36:30
FCC CLASS-B
-fdB
e _LI—I
0
30 224, 8. 612, 06, 1000
Frequency (MHz)
Bite 1 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ7EZ4 WERTICAL
EUT H/E
POWER tlz20Wac /c0HZ
MODEL :FR 701812
MEMO :llnia) Tx({Z0M) Chlef;E2zCMHz
Data Bate: 36
Ower Limit Beadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos Pemark
MH= dBuW/m dE dABuW /m dBEuW dE fm dE dE oI deg
Lo 31.890 35.76 -3.E4 40,00 47.79 1634 0.8% E8.E¢€ Ioo 173 Peak
E EB.890 33.01 -£.9% 40.00 E&5._43 376 1.10 E8.Z8 i -—— Peak
3 E87.850 321.94 -14.0& 45.00 45.00 L1237 E.13 ET.EE i -—— Peak
4 478 E00 31.24 -14_ 76 4&.00 40.86 15_&5 E.7T Em.8E Ky -—— Peak
= EE5.900 30,07 -15.%3 456.00 37.5z 18_E59 3I.0E E9.06 S -—— Peak
& 260,100 30.71 -E3.E9 E4.00 30.37 EE.04 3.9%3 E8.6% T -—— Peak
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?LE“EI {dBu¥¥'m) Date: 2007-11-13 Time: 05:10:36
g
[u
FCC CLASS-B
-6dB
59 = 10 12 14 o FCC CLASS.B-AV
T o -6dB
=] 2 -
i 1 1F
16
o 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite t03CHO4-HY
Condition:FCC CLASS-B 3w HF-ANT-£903 VERTICAL
EUT :N/EB
DOTTEER t1E0Vac/&0HE
MODEL tFR 701813
MEMD tllnia) Tx({EZ0M) Chleb:E2zCMHz
Data Rate: 36
Ower Limit Beadhintenna Cable Preanp Ant  Table
Freg Level Limit Line Lewel Factor Loss Factor Do=s Pos PBemark
MHz dBuV,/m dE dBuV m dBu dE /m dE dE [=i 1} deg
1 1332.000 485.51 -E5.4% 74,00 54_.98 24_30 Z.60 33.39% 100 0 Peak
z 100,000 4468 -E92.3F 74,00 Eo.320 2530 2.79 323,70 a0 0 Pealk
3 1662 000 47.90 -Z6.10 74.00 5z.70 Z5_93 F.97 33.70 100 0 Peak
4 z004 000 4458 -E92.4F 74,00 47.74 2720 .34 3370 lan0 0 Peak
E Z332.000 44 7F -E9_ L5 74,00 4&6.91 Z27.9Z F3.69 32377 100 0 Peak
& L350.000 392.48 -14. 52 E4.00 34.01 3362 E.00 3415 1oz 4 Average
7 B350, 000 GE.14 -El.86 74.00 4&6.67 3I3.6E &.00 32415 100 0 Peak
g @ £2ZE5.000 105.87 93._39 34.00 &.02 34.04 100 0 Peak
90X Lgzb. o000 gLE_ 7o Ta.81 E4.00 &.0z 34._04 10z 4 Average
10 894 000 E2.03 -EZ0.%7 74,00 44_25 34_ 933 &.33 3z_E8 a0 0 Pealk
11 6394 000 40.17 -13.88 E4._00 31.35 34.99 6.33 3Z7_E8 1oz 4 Aweradge
1z ayy4. 000 EE.ED -18.41 74,00 4523 3782 7.l 2452 lan0 0 Peak
1z g774. 000 4523 -2.77 E4.00 34_.87 3I7_BE 7.1l 2462 100 318 Average
14 lle58. 000 E3.0% -E0.%1 74.00 20.6% -11.10 7,86  34_36 a0 0 Peak
1k 1155 000 23.E54 -EZ0.46 E4.00 71.14 -11.10 7.86  324.36 lan0 177 Awverage
16 17478.000 E&.39 -17.61 74.00 92 _E7 -17_12 9.64 33.71 100 0 Peak
17 17478. 000 37.14 -1&.86 E4.00 923.32 -1lz.1: Q.64 3371 100 133 Awverage
Remark: #8 and #9 Fundamental Signal
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Test Mode : Mode 16
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

i Level (dBuVim} Date: 2007-11-13 Time: 02:55:32
FCC CLASS-B
-pdB
em—l_l—l
3
2 & e B
. 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASES-B 3m ANTZ2724 HORIZOMNTAL
EUT :N/B
POWER :120vac/ 60Hz
MODEL :FR 701819
MEMO :1llnia) T=(40M) Chl51:;5755MH=
Data Rate:54
Ower Limit Peadintenna Cable Preamp Ant Tahble
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE/m dE dE CI deg
] Fz.970 34 73 -5z 40.00 4577 1lE_33 o.20 E8.EG 100 £85 Peak
z 190650 29.01 -14.4% 43.50 45.13 8.83 1.84 27.84 -—= -—— Deak
3 Z87.850 31.15 -14.85 46.00 44 21 17 37 Z.19 27.62 i -—— Peak
4 332,200 28.58 -17.42 46.00 40.61 13.45 Z.35 27.82 e -—— Peak
& 374,200 27.52 -1g8.48 46.00 385.27 14828 Z.49 z2g.1:=2 S -—— Peak
& Q52 400 E23_32 -16.658 46.00 22,00 25.01 .93 E&.68 S SmfrPoealy
SPORTON International Inc. Page Number 1 136 of 151
TEL : 886-3-327-3456 Report Issued Date : Mar. 26, 2008
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : MAU301



woron s FCC Test Report Report No. : FR701819-02B
?Leuel {dBuYimy) Date: 2007-11-14 Time: 00:03:05
7
: FCC CLASS-B
-6dbB
e 4 & 1D FCC CLASS-B-AV
) 12 -6dB
= ; T 14
G
16
. 1000 5800, 10600, 15400 20200. 25000
Frequency (MHz)
Bite :03CHO4-HYT
Condition: FCC CLASS-B 3m HF-ANT-£903 HORIZONTAL
EUT :N/EB
FOWELR :1Z0Vac/fE0H=
MODEL CFR 701813
MEMO :llnia) Tx({40M) ChlEl;E7EEMHz
Data Bate: 54
Over Limit Beadinternna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=s=s Factor Pas Po=s Remark
MH=z dBuW/m dE dBul /m dBEuY dE fm dE dE oI deg
1 lioo0.000 43 &5 -30.35 74.00 £E1.31 24 27 .34 32476 100 0 Pealk
z 1337000 4105 -32Z.95 74 00 47_E80 Z4_90 Z.60 33.9% 100 0 Peak
3 ltoo_000 43 1% -30.83 7?4.00 48.79 2530 2.9 133070 100 0 Pealk
4 EEE2_ 000 G&Z.07 -21.93 74.00 46.31 323.83 £.01 324.09 100 0 Peak
E LLRL5g_ 000 38.01 -15.9% B4 00 3225 33.83 &.01 34.039 100 304 Awverage
g EREE_OO00  ?&_00 ?0.07 32396 &.02 324.0F5 100 204 Awerage
7@ E7E5_ 000 103.48 97_5E 33.98 £.02 34.05 100 0 Peak
g g947 000 L5337 -20.63 74.00 44_47 3510 .34 32Z_ 54 100 0 Pealk
a €947 000 40.67 -13.33 54.00 31.77 3510 £.34 32_Ed4 100 304 Awerage
10 g77z.000 EE_ 45 -18_ 55 7400 45.0% 3782 T.16 Fd4_6E 100 0 Peak
El a77z.000 45.0% -8.91 E4_00 34.73 3782 7.1 2462 100 1565 Awerage
LZ 11514 000 4843 -Z5.E7 74.00 86.64 -11.76 7.85 34_30 100 0 Pealk
1z 11514_ 000 28_.14 -5 86 L4.00 E&.35 -11.76 7.85 324.30 100 314 Awerage
14 17z65.000 41.93 -37.07 74.00 77.45 -11_19 9.45 33.79 100 0 Peak
Remark: #6 and #7 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {(dBuWim}) Date: 2007-11-13 Time: 03:02:47

FCC CLASS-B
-fdB

F—r4 £
L}
30 224, 8. B12. 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-B 3m ANTE7Z4 WERTICAL
EUT H/E
POWEER tlz0Wac /c0HE
MODEL :FR 701819
MENMD :llnia) Tx{40M) ChlEl;E7EEMHz
Data Bate: b4
Ower Limit Peadintenna Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Pos Pos Pemark
MH= dBuW/m dE dABuW /m dBEuW dE fm dE dE =i} deg
Lol 30.810 36.43 -3.57 40.00° 47.44 16.36 0.88 28.2%5 100 196 FPeak |
z Lg.890 3z_1é -7.84 40.00 E5_E8 3.78 1.10 E8_z8 == -—— Peak
3 Z275.970 30,10 -15.80 d4&6.00° 43.16e 1lZ.43 2.15 Z7.65 ) —=== TPeak
4 FBE_EZ00 320.459 -1E.E1 d45.00 4z EE 132.4F5 E.38  E7.BE i -—-— Peak
5 478.500 3z2.47 -13.53 46.00 41.8% 1l&.65 Z.77 ZB.8E5 A —=== Peak
& EEE. 200 2% 61 -1l&.3% 45.00 37.08 1l2.E9 3.02 Z3.06 i ——— Peak
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?LE“EI {dBuV/mj) Date: 2007-11-14 Time: 00:07:00
10
FCC CLASS-B
-6dB
59 A a1 13 FCC CLASS-B-AV
P 4 = 17 -6dB
Mo i
4 1B
18
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLASE-BE 3m HF-ANT-&203 WERTICAL
EUT :N/E
POWER tl20VacsS0H=
MODEL cFR 701815
MEMO tllnia) Tx(40M) ChlSl:S75LMHzZ
Data Rate:Ld
Ower Limit Readhntenna Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Lo=zs Factor Po=s Po=z Remark
MHz dEuV,/m dE dBul/m dEu¥W dE /m dE dE Cm deg
1 lio0.000 44 9F -z2.08 74.00 Ez_ B8 Z4.E7 Z.34 34.Z8 100 0 Peak
bt 1323E.000 44 97 -29.03 74.00 El1_4F Z24.920 £.60 33_8E 100 0 Peak
3 1500.000 45.03 -F8.97 74_00 5065 Z25_30 .79 33.70 100 0 Peak
4 legg.000 44 56 -29.44 74.00 49386 2593 £.97 33.70 100 0 Peak
£ 1995.000 47.56 -Z&.44 74.00 EO.72 Z27.Z20 3.34 33.70 loo 0 Peak
& £33E.000 44.0% -22.591 74.00 d4&6. 25 E27.9Z F.63 33 7T 100 0 Peak
7 EE2E.000 E1.9% -2Z.01 74.00 45.18 33.87 5.0 34.08 100 0 Peak
= EgZEZ. 000 38_3F -15.6%5% E&4.00 3z_E81 33.87 5.0 34.08 100 3EZT Awerage
2 X EREE._ 000 7E_17 59 4 3398 5.0 34.05 100 32T Awverage
10 @ £7E55 000 10Z_Z3 95_30 33.98 &.02 34.08 100 0 Peak
11 5974 000 E53.41 —-20.5% 74.00 4445 3513 &5.35 3E.EE lo0 0 Peak
1z £974.000 40.81 -13.19 E£4_00 31.85 3L5.13 &.35 32_EZ loo 327 Average
13 TF2gE.000 ELEE_ 07 -128.53 T4.00 45.14 36,73 5,75 3361 100 0 Peak
14 798Z. 000 45.14 -2.856 E4.00 32E_ZFZ1 36.78 5.75 3361 100 47 Awvearage
15 11514 000 EO_Z5 -E3.75 7T4_.00 88.45 -11.78 T7.85 34_30 100 0 Peak
1& 11514 000 30.0z2 -E2.98 E4_ 00 £B.EZ3 -11.78 7.85 34_30 100 178 Awverage
17 17757 000 46.39 -27.61 74.00 51.91 -11_19 9.46 33.79 100 0 Peak
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 17
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
i Level (dBuVim} Date: 2007-11-13 Time: 03:13:49

FCC CLASS-B
-pdB

3
; = B
. 30 224 8. 612, 06, 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCOC CLASES-B 3m ANTZ724 HORIZOMNTAL
EUT :N/B
POWER :120vac/ 60Hz
MODEL :FR 701819
MEMO :1llnia) T=(40M) Chl5%;5725MH=
Data Rate:54
Ower Limit Peadintenna Cable Preamp Ant Tahble
Fregq Lewel Limit Line Lewel Factor Loss Factor Pos Pos Pemark
MHz dBuV/m dE dBul/m dBuly dE /m dE dE CIm deg
| ] 32.970 35,15 -4_85 40.00 d4&6.13 1633 0.30 E5.E6 100 51 Peak
z 19z _E40 z28.88 -14_ 62 43_.E0 46_02 a_8k l.84 Z7.83 e —-—— Peak
3 Z87.850 30.07 -15.33 46.00 43 .13 17 37 Z.1% z7.62 i -—— Peak
4 I3z 200 E28.34 -17.66 46.00 40.37 13_.4F .35 z7.BE = ——— Peak
= 374,900 Z26.72 -18.28 46.00 37.44 1l4_92 Z.49 28.13 S -—— Peak
& 658 200 z27.0% -18.91 4&6.00 32.68 Z0.06 =45 SESSILD S SnfrPealy
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?Leuel {dBuV/m) Date: 2007-11-14 Time: 00:51:21
B
FCC CLASS-B
-6dB
59 gh—g— 4 FCC CLASS-B-AV
] T2 -6dB
= q 14
o
1B
L 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Bite :03CHO4-HY
Condition: FCC CLASS-B 3m HF-ANT-£203 HORIZONTALL
EUT :N/B
FOWELR :1Z0Vac/E0H=
MODEL CFR 7015813
MEMO llnia) Tx(40M) ChlE3;E72EMHz
Data Bate: b4
Over Limit Beadintenna Cahle Preamp Ant  Tahle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor Paos Po=s PRemark
MH=z dBuWV/m dE dBul /m dEuY dE fm dE dE oI deg
1 logs. 000 42 93 -31.07 74.00 EO.87 24 22 .34 324.30 100 0 Pealk
z 1500000 43 14 -30.8& 74.00 4876 Z5_30 .79 3B3_70 100 0 Peak
3 lacg._ 000 44 04 259 95 24_00 4884 2593 .97 33,70 100 0 Pealk
4 EgZZ 000 38.15 -1E5.8L5 G54.00 32.34 33.87 £.02 3408 100 303 Awverage
k Lezz. 000 LBz 27 -21.73 74,00 4648 3387 &.02 34.08 100 0 Pealk
[ E79E_ 000 104_43 Q.47 32398 &.02 324.04 100 0 Pealk
7K E795_ 000 7&_04 70.08 33.98 £.02 3404 100 303 Awverage
g £954 000 E53.88 -20.12 74.00 4493 3513 .34 3L 100 0 Pealk
a €964._000 40_E59 -13.41 54.00 31.&64 3513 £.34 3Z_EZ 100 303 Awerage
10 gL50g._000 EE_ 76 -18.24 7400 45 82 3I7_EE T.02  F4._40 100 0 Peak
11 gLog_ 000 45 &1 -8.3% E4_.00 35_47 3I7_EE 7.02  324_40 100 188 Average
EZ 11585000 459 15 -24_.85 74.00 87.03 -11.40 7.85 34_33 100 0 Pealk
pites] 11585000 28_ 54 -ZLE 46 L4.00 E&.4E -11.40 7.85 324_33 100 187 Awverage
14 17397000 41_24 -37_ 76 74.00 77_20 -11_78 9.85 33.74 100 0 Peak
Remark: #6 and #7 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Level {(dBuWim}) Date: 2007-11-13 Time: 03:21:02

FCC CLASS-B
-fdB

=) B
L}
30 224, 8. B12. 06, 1000
Frequency (MHz)
Site :03CHO4-HY
Condition: FCC CLAZE-B 3m ANTE7Z4 WERTICAL
EUT H/E
POWEER tlz0Wac /c0HE
MODEL :FR 701819
MENMD :llnia) Tx{40M) ChlE3;E73EMHz
Data Bate: b4
Ower Limit RPeadintenna Cable Preamp Ant Table
Freg Lewsl Limit Line Lewel Factor Los=s Factor Pos Pos Pemark
MH= dBuW/m dE dABuW /m dBEuW dE fm dE dE =i} deg
1 3E.7O00 30,22 -9.78 40.00 41.26 1&.33 0.20 Z8_2¢ A —-—-— Peak
z Lk@.890 32z.3F -T7.68 40.00 E5_74 3.78 1.10 E8_z8 100 E36 Peak
3 Z75.970 30.84 -15.16 d4&6.00° 43.30 1lZ.43 2.15 E7.65 el === TPeak
4 472 500 321.45% -14.E51 d4&.00 40.%1 1l&.&5 E.T77 EB_BE i -—-— Peak
5 556.900 30.11 -15.89 d4&.00 37.56 1&.59 3.02 Z3.06 A —=== FPeak
& SEg.e00 32015 -1E.85 45.00 230.70 EZ4.23 3.97 Za.74 = ——— Peak
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Report No. : FR701819-02B

2 Level (dBuW¥/m)

Date: 2007-11-14 Time: 00:54:34

g
1p FCC CLASS-B
-6dB
59 A1 i FCC CLASS B-AV
i) 17 _&dB
iy +H
g 1p
1B 18
1]
1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Zite - 03CHO4-HY
Condition:FCC CLAZE-BE 3m HF-ANT-£903 WERTICAL
EUT :N/EB
POTEL :1Z20Vac/E0Hz
MODEL :FR 701819
MEMDO tllnial T=x(40HM) ChlS3:575CMHz
Data Rate:Ld
Over Limit Beadhntenna Cable Preamp Ant  Takle
Freq Lewvel Limit Line Lewel Factor Los= Factor Po=s Poz Pemark
MHz dEuV,/m dE dBEulV m dEu¥W dE /m dE dE cm deg
1 llo0. 000 4E5.1% -E2.81 74.00 EzZ_8E5 24 27 Z.34 324_Zg 100 0 Peak
z 1375. 000 45.05 -Z3.94 74.00 51.55 Z4.85 Z_.60 33_9% 100 0 Peak
3 1500, 000 43.%90 -30.10 74.00 439 5 25 30 Z.79  33.70 lan0 0 Peak
4 legz. 000 4491 -E2.0% 74,00 45,71 2593 Z.97 323,70 lan0 0 Peak
E 1298 000 4E5.0F -E2.%&5 74,00 48_.21 2720 3,34 32370 100 0 Pealk
& £334.000 43.85 -30_.15 74.00 4&6.01 27.92 3.69 33.77 loo 0 Peak
7 E533.000 E5Z.05 -Z1.95 74.00 46.22 33.83 &.0Z 34.07 100 0 Peak
g LS&35.000 392_FF -14.78 E4.00 33.26 3398 .02 34_.04 lan 32T Average
R L5795 000 lOZ_&57 Q6.61 33,98 .02 324_04 1an0 0 Peak
10 X E72E_ 000 74_68 E2_TE 33098 6.0z 324.04 a0 327 Awerage
11 €585.000 E3.3Z -Z0.E8 74.00 45.27 34.54 &.Z& 3Z.7% loo 0 Peak
1z G585, 000 32.41 -14.53% E4.00 31.36 34 54 E.26 3E.7% lan 32T Average
1z gavs. 000 EE.&gEF -18.35 74,00 4520 37.94 721 3470 100 0 Peak
14 gg8vs. 000 45 Z0 -2.80 E4.00 34.7E5E 3794 7.2l 2470 a0 175 Average
15 11525000 49.25 -24.75 74.00 87.13 -11.40 7.85 34.33 loo 0 Peak
1e 11835_ 000 28.31 -25.69 54. 00 B6.1% -11_40 7.85 34 33 100 747 Awerage
17 173594 000 49 11 -E4.38% 74,00 85.02 -11.74 Q.56 3374 100 0 Peak
1= 17394 000 E2_L51 -E5.4%9 E4.00 £4_47 -11.74 Q.55 3374 a0 277 Average
Remark: #3 and #4 Fundamental Signal
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Test Mode : Mode 18
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
g ! (dBUVIm) Date: 2007-11-17

FCC CLASS-B
-6dB

L %
2 B
4 30 224, 418. 512, §06. 1000
Frequency (MHz)
Site : 03CHO4-HY
Condition: FCC CLASS-B 3m ANTZ2724 HORIZONTAL
EUT (MN/E
DOWER :120vac/60Hz
MODEL :FR 701819
MEMOC 1ln(a)Tx(20M) Chle5+BT Tx Ch¥8 + Adaptor
Data Rate: WLAN: 36 BT:DHEG
Over Limit Deadintenna Cable Preamp int  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Pos Pos Remark
MHz dBuV:/m dE dBEuVs/m dBEur dE /m dE dE CIL deg
1 FZ.970 321.87 -8.13 40.00 42_91 18 33 0.920 Z8_E6 = -—-—- Peak
2 134 420 22_.2% -E_.Z1 42_ 50 E2_74 11_02 1.59 Z8.08 = --— Peak
Fud 273,810 40.%7 -L5.03 45.00 E4_03 12 45 £.14 Z7_EL5 100 1234 Peak
4 297_ 2300 2E_EZ -10.71 4&.00 4E_ 32 1E_E8 .87 ZB_E8 St —-—— Peak
5 £4Z.900 3Z.52 -13.48 46.00 40.40 15.13 Z.97 Z3.04 S --- Paak
4 Ee5_ 400 321.31 -14.6% 4&6.00 3&.91 Z0.0& 2.45 Z5_10 — == -—— Peak
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7 Level (dBul/m) Date: 2007-11-17
10
3
g
o
FCC CLASS-B
-6dB
11 13
59 4 T FCC CLASS-B-AY
4 ¢ 15 16 -6dB
"| z LN
3
1
g 1000 5600, 10600. 15400, 20200, 25000
Frequency {(MHz)
Site t03CHO4-HYT
Condition: FCC CLASS-E 3m HF-ANT-10094 HORIZONTAL
EUT :N/B
POER s 120%Wac /60Hz
MODEL :FR 701813
MENO :llnial Tx{Z0M) _Chl65+BT Tx Ch78 + Adaptor
Liata Rate: TLAN: 36 EBT:DHE
Ower Limit Beadinterna Cable Preamp ant  Tabkle
Fregqg Lewel Limit Line Lewel Factor Los= Factor Pos Po=z Remark
MHz JdBuV/m dE dBul,/m dBEuWT dE /m dE dE CI deg
1 2340 000 =20.70 -E3.30 B4 00 30.2& 30.EE 3.63 3377 100 297 Awverage
z 2340.000 44_.68 -29.32 74.00 44.24 32052 .69 3277 100 0 Peak
3K 2480 000 23,36 88.9%  3I0.3E 3.84 33.80 100 0 Peak
4 M Z480.000 79032 78.65 =032 F.84  2E_E0 100 97 Average
5 483 500 E5.07 -18.23 74_.00 E4_.70 30.32 3.84 33.80 100 0 Peak
& z493_ E00 45.52 -7.47 E4.00 4&.16 30.32 F.84 3I3.820 100 97 Awerage
7 L340 000 E4.%F -12.08 74_00 47.583 35_E0 &.00 34.1& 100 0 Peak
g Ez40_ 000 41.7F -1z.z28 E4_00 324_.38 325_E0 &.00 34.16 100 £l Awerage
20K Lgzb.ooo0 =24.8%9 77,01 35,20 &0 34.04 100 £l Awverage
10 X EgzE_ 000 lO&. 4K Qg E7  2E.820 .02 34.04 100 0 Peak
LY 6355 000 E&.5& -17.44 7400 43.71 3202 &.35 3E.EE 100 0 Peak
1z G955 000 44.02 -9.97 E4 00 321.18 32502 &_.3E 3E.EE 100 £l Awerage
1z gzv8.000 E7.4% -16.51 74.00 45.11 35_E0 .30 34.0E 100 0 Peak
14 gzv8. 000 45.11 -8.85 E4_ 00 2E.TE 322_E0 .90 34.0E 100 14E5 Awverage
15 lls58_ 000 47.EF -2&.78 74.00 284_5F -11.10 7.8 34.36 100 0 Peak
1& 17481 000 47.21 -2Z6.0% 4. 00 2409 -12_ 12 Q.64 3371 100 0 Peak
Remark: #3, #4, #9 and #10 Fundamental Signal
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* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

- Level (dBuV/m} Date: 20071117
FCCCLASS-B
-fdB
_I—I i
40 2 4
— | )
- 5 §
4 30 224, 8. 612, §06. 1000
Frequency (MHz)
Site :02CHO4-HY
Condition: FCC CLASSE-BE 3m ANTEYE4 VERTICAL
EUT :N/E
POWTER tlE0Vac/a0H=
MODEL :FR 70181%
MEMO tlinia) Tx(Z0M) Ch1654+ET Tx_ ChYE + Adapror
Liata Rate: TLAN: 36 EBT:DHE
Ower Limit Beadinterna Cable Preamp ant  Tabkle
Fregqg Lewel Limit Line Lewel Factor Los= Factor Pos Po=z Remark
MHz dBuV/m dE dBuW,/m dBEur dE /m dE dE CIm deqg
i FE_B?0 3&.01 -3.3% 40,00 47.05 1&6.33 0.20 EZ3.Z6 ] --— Peak
z 133.140 39_15E -4.35 43 E0 E4_44 11_20 1.58 E2.07 s --— Peak
2 E70.570 42.60 -3.40 46.00 EE. 67 17.46 .13 E7.66 loao £ld Peak |
4 396,600 3P.2E -B.18 4&.00 47.88 1E5E.65 z.57 EZB.Z8 A --— Peak
5 L533.800 32F.04 -13_95 456.00 40.z4 17_20 Z.94 F9_03 - —-—-— Peak
& GE8.E00 3E_3% -13.81 4&.00 37.98 E0.06 2.45 E3.10 e --— Peak
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Date: 2007-11-17

. Level {(dBuW¥'m)

10
= E
FCC CLASS-B
-6dB
4 13
59 ; o FCC CLASS-B-AV
(1]
g 15 -6dB
] T
1
1F
0
1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Site s 02CHO4-HY
Condition: FCC CLASS-B Sm HF-ANT-10094 WERTICAL
EUT INSE
POWEER tlz20Vac/50H=
MODEL cFR 701819
MEMO cllnia) Tx(Z0M) Chl&S+ET Tx Ch?78 + Adaptor
Data Rate: WLAN: 36 ET:DHE
Ower Limit Beadhintenna Cable Preanp Ant Table
Freqg Lewvel Limit Line Lewel Factor Lo=z=s Factor Po= Po=z Remark
MHz dBuV/m diE dBEuW/m dBul’ dE /m dE dB oI deg
1 £3E0.000 320.60 -23.40 &4_.00 30.1& 30052 I3 3377 100 88 Average
2 £23E0.000 4z2_98 -31.02 74.00 4z_54 30052 F.69 3377 100 0 Peak
2 X z480.000 =21 L5 21.18 20.32 2.84 3F_80 100 28 Average
4 M Zd420.000 92,02 . ... 9l.&85 30,322 F.84 2220 lo0 0 DPeak
I3 7483 .500 EE.77 -18_23 74.00 5E_ 40 30,37 3_.84 323.80 100 0 Peak
& 2483 500 46 E5F -7.75 E4.00 45.88 30.3Z2 F.84 33I_80 100 88 Average
7 EggE.000 E&_13 -17.87 74.00 48_4F 3577 s.0z 34.08 100 0 Peak
g2 EEZE.000 42_ 17 -11.83 E4.00 324_48 3577 5.0z 34.08 100 13 Awverage
9 M L2zL.000 29320 2147 2E.90 S.0F 24,04 lo0 12 Awerage
10 @ E8Z5. 000 11083 10Z_95 35_20 &_0F 34.04 100 0 Peak
11 5854 000 35.3% -15.61 £E&4.00 30.51 35.20 s. 0 34.04 100 13 Average
1z 5854 000 E5E.85 -18.15 74.00 43.75 38.39 5.3l 3E.51 100 0 Peak
13 7878.000 E&_.94 -17.0&6 T74.00 44_40 35 48 5.71 3365 100 0 Peak
14 7272.000 44,40 -9.60 E4.00 31.2& 39,48 5.7l =22.6L lo0 224 Average
15 11645 . 000 4&.37 -27.63 74.00 84_0F -11.14 7.86 34.36 100 0 Peak
1& 17465 000 45%_%0 -E4_.10 T4_00 8&6.0&6 -1Z.07 2.6 3371 100 0 Peak
17 1745659 . 000 29.62 —-E4.38 L4 00 &5.78 -1&.07 Q.68 3371 100 168 Awverage
Remark: #3, #4, #9 and # 10 Fundamental Signal
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5.8 Antenna Requirements

5.8.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is

greater than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.8.2 Antenna Connected Construction
The antennas used in this product are PIFA antenna for WLAN and BT without connector and it is

considered to meet antenna requirement of FCC.

5.8.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments
Calibration
Instrument Manufacturer Model No. Serial No. | Characteristics Due Date Remark
Date
. Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Feb. 29, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 30, 2008
(CO04-HY)
LISN Conduction
. EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 21, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
Conduction
ISN SCHAFFNER ISN T400 21653 9kHz —30MHz | Mar. 09, 2007 | Mar. 08, 2008
(CO04-HY)
) Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
3m Seml 30 MHz - 1 GHz Radiation
Anechoic TDK SAC-3M 03CHO04-HY Oct. 29, 2007 | Oct. 28, 2008
3m (03CHO4-HY)
Chamber
Amplifier HP 87405A | 3950M00135 | 10MHz - 3 GHz | Mar. 02, 2007 | Mar. 01, 2008 | Radiation
(03CHO4-HY)
Spectrum iati
P R&S FSP30 100792 | 9 kHz — 30GHz | Dec. 13, 2006 | Dec. 12, 2007 | Radiation
Analyzer (03CHO04-HY)
i Radiation
Bilog Antenna SCHAFFNER CBL6112B 2724 30 MHz - 1 GHz | Aug. 13, 2007 | Aug. 12 2008
(03CHO04-HY)
Turn Table HD Deis HD 2000| 420/610 | 0 - 360 degree N/A N/A Radiation
(03CHO04-HY)
Antenna Mast Chaintek 3000 N/A im-4m N/A N/A Radiation
(03CHO04-HY)
Suhner
) RG223/U Radiation
RF Cable-R03m Switzerland + +RG8/U CB024 30 MHz - 1 GHz | Sep. 20, 2007 | Sep. 19, 2008
REIDEN (03CHO04-HY)
. . . 45 MHz - 2.15
Isolation Erika FiedLer D-65396 z Radiation
Transformer OHG Walluf N/A GHz N/A N/A
30dB (03CHO04-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of Xi
Contribution u(xi )
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
Combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)
. X:
Uncertainty of ™!
Contribution Probability u(Xi )
dB o
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
Combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence
2.60
of 95%  U=2Uc(y)
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)

Uncertainty of Xi

- Ci | Ci*u(x)
Contribution Probability u(xi ) i
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T'3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
The measured resultis ydBuV U dB
for a level of confidence of approximately 95 (k=2)
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